
LOCKEFORD COMMUNIT Y SERVICES DISTRIC T’S

Wastewater Facilities Master Plan

5/11/2023

Prepared for:
Lockeford Community Services District

17725 N. Tully Rd.
Lockeford, CA 95237

Prepared by:
Kjeldsen, Sinnock & Neudeck, Inc.

711 N. Pershing Ave.
Stockton, CA 95203



 

May 2023 i Lockeford Community Services District 
  Wastewater Facilities Master Plan 

TABLE OF CONTENTS 
LOCKEFORD COMMUNITY SERVICES DISTRICT – WASTEWATER FACILITIES 
MASTER PLAN 

EXECUTIVE SUMMARY ...................................................................................................................................................... 1 
ES-1 Planning Criteria and Background Information .............................................................................................. 1 
[...]
(6) Continued use of the 116 Ac of existing alfalfa irrigation area at Reclamation Area 1 

(7) Installation and activation of at least 38 Ac of alfalfa irrigation at Reclamation Area 2 

Conversion of the southeast pond at the WWTP into a secondary aeration treatment pond and its efficacy of 

treatment capacity was assessed considering using one of the storage ponds converted to a treatment pond to 

achieve the target effluent BOD5 concentration, with results presented in Table 3-7.  Based on the CSTR model 

results, the minimum required aeration power is 55 Hp in T-1 and 12 Hp in T-2.  For standard aerator sizing, it is 

recommended that the next highest commercial units are used, which would result in 60 Hp in T-1 (likely 

consisting of four 15 Hp or two 30 Hp aerators) and 15 Hp in T-2. 



Section 3 Evaluation of Expansion Plan and Alternatives 

May 2023 3-17 Lockeford Community Services District 
  Wastewater Facilities Master Plan 

Table 3-7 
Alternative 1 CSTR Model Results of T-1 and T-2 

CALCULATION UNITS 
Peak Month Loads at 

0.50 Mgal/d ADWF 

INPUTS 

Total Peak Month Flow Mgal 18.60 

Avg Daily Peak Month Flow Mgal/d 0.60 

Influent BOD5 Concentration mg/L 424 

Influent BOD5 Loading lb/day 2,123 

POND T-1 RESULTS 

Pond T-1 Total Volumetric Capacity Mgal 13.7 

Hydraulic Residence Time Days 23 

Pond T-1 Expected Effluent BOD5 Concentration mg/L 88 

Pond T-1 Expected DO Demanded lbs 72,987 

Minimum Aerator Power Required Hp 55 

Recommended Aerator Power  Hp 60 

POND T-2 RESULTS (FORMERLY S-3) 

Pond T-2 Total Volumetric Capacity Mgal 16.5 

Hydraulic Residence Time Days 28 

Pond T-2 Expected Effluent BOD5 Concentration mg/L 16 

Pond T-2 Expected DO Demanded lbs 15,727 

Minimum Aerator Power Required Hp 12 

Recommended Aerator Power Hp 15 

 

Following improvements to the WWTP aeration system, additional storage capacity would be needed in order to 

compensate for lost storage capacity due to the conversion of S-3 to T-2.  Waterbalance calculations under the 1-

in-100 climatological conditions were completed to estimate the total volume of storage required.  Based on these 

waterbalance calculations, an additional 36.1 Mgal of storage capacity would be required in order to store treated 

effluent until the LAA is no longer saturated and able to receive application.  To provide the additional storage 

capacity, another remote storage pond is recommended to be constructed either adjacent to the existing pond or 

at Reclamation Area 2 (if suitable space can be identified).  Assuming the new remote pond would have the similar 

depth and embankment dimensions as the existing storage pond, it would need to be at least 9 feet deep to 

provide 36.1 Mgal of storage.   

To meet disposal capacity required during the 1-in-100 conditions, approximately 38 acres of Reclamation Area 2 

would need to be developed and activated for alfalfa production during the disposal season.  A second remote 

pump station similar to the transfer pump station that serves Reclamation Area 1 would need to be constructed at 

Reclamation Area 2 and interconnecting piping installed to convey effluent to Reclamation Area No. 2.  The facility 

planning criteria determined as a result of the waterbalance and treatment pond aeration calculations are 

presented in Table 3-9, with detailed calculations provided in Appendix E. 

3.2.3.2. Alternative 2: Partition T-1 into Two Sequenced Aeration Basins 

Alternative 2 consists of partitioning the existing pond T-1 to create two sequenced aerated ponds by constructing 

an earthen berm in the middle of the pond using excavated material from the site.  The following list summarizes 

the major improvements considered under this alternative: 



Section 3 Evaluation of Expansion Plan and Alternatives 

May 2023 3-18 Lockeford Community Services District 
  Wastewater Facilities Master Plan 

(1) Partitioning T-1 into 2 sequenced aerated ponds using excavated site soils (approx. 15,000 cubic 

yards of material) to create internal embankments. 

a. Install a total of 50 Hp of aeration in T-1 basin 1. 

b. Relocate the existing 10 Hp aerators into T-1 basin 2. 

(2) Continuing to use ponds S-1, S-2 & S-3 for storage by operating at WSE range from 96.0 ft to 105.3 

ft (9.3 ft depth). 

(3) Deepening of the remote storage pond by approximately 4 ft to provide increase storage within the 

footprint of existing facilities. 

(4) Continued use of the 116 Ac of existing alfalfa irrigation area at Reclamation Area 1. 

(5) Installation and activation of at least 38 Ac of alfalfa irrigation at Reclamation Area 2. 

The evaluation of this alternative’s treatment capability supported the feasibility of using only one partition to 

achieve the target effluent BOD5 concentration, with results presented in Table 3-8.  Based on the CSTR model 

results, the minimum required aeration power is 48 Hp in T-1 Basin 1 and 15 Hp in Basin 2.  For standard aerator 

sizing, it is recommended that the next highest commercial units are used, which would result in 50 Hp in Basin 1 

and 20 Hp in Basin 2.  It should also be noted that a minimum of 2 ft of pond depth were assumed to be excavated 

to increase the total pond T-1 volume from 13.7 Mgal to 16.2 Mgal (two 8.1 Mgal basins). 

Table 3-8 
Alternative 2 CSTR Model Results of T-1, Partitioned Basins 1 and 2 

CALCULATION UNITS 
Peak Month Loads at 

0.50 Mgal/d ADWF 

INPUTS 

Total Peak Month Flow Mgal 18.60 

Avg Daily Peak Month Flow Mgal/d 0.60 

Influent BOD5 Concentration mg/L 424 

Influent BOD5 Loading lb/day 2,123 

POND T-1, BASIN 1 RESULTS 

Pond T-1 Total Volumetric Capacity Mgal 8.1 

Hydraulic Residence Time Days 13.5 

Pond T-1 Expected Effluent BOD5 Concentration mg/L 130 

Pond T-1 Expected DO Demanded lbs 63,840 

Minimum Aerator Power Required Hp 48 

Recommended Aerator Power  Hp 50 

POND T-1, BASIN 2 RESULTS 

Pond T-2 Total Volumetric Capacity Mgal 8.1 

Hydraulic Residence Time Days 13.5 

Pond T-2 Expected Effluent BOD5 Concentration mg/L 40 

Pond T-2 Expected DO Demanded lbs 19,608 

Minimum Aerator Power Required Hp 15 

Recommended Aerator Power Hp 20 

 



Section 3 Evaluation of Expansion Plan and Alternatives 

May 2023 3-19 Lockeford Community Services District 
  Wastewater Facilities Master Plan 

Following improvements to the WWTP aeration system, additional storage capacity would be needed to 

accommodate future flows.  Waterbalance calculations under the 1-in-100 climatological conditions were 

completed to estimate the total volume of storage required.  Based on these waterbalance calculations, an 

additional 15 Mgal of storage capacity would be required in order to store treated effluent until Reclamation Area 1 

and 2 are no longer saturated and able to receive application.  To provide the additional storage capacity, the 

existing remote storage pond is recommended to be deepened by 4 ft.  The pond outlet to the transfer pump 

station would also need to be modified to match the new bottom elevation to ensure the total volume is useable.  

This alternative requires less excavation than Alternative 1 because pond S-3 is able to be kept as useable 

storage. 

To meet disposal capacity required during the 1-in-100 year conditions, approximately 38 acres of Reclamation 

Area 2 would need to be constructed and activated for alfalfa production during the disposal season.  A second 

remote pump station similar to the transfer pump station that serves Reclamation Area 1 would need to be 

constructed at Reclamation Area 2 and interconnecting piping provided to serve Reclamation Area 2.  The facility 

planning criteria determined as a result of the waterbalance and treatment pond aeration calculations are 

presented in Table 3-9, with detailed calculations provided in Appendix E. 

Table 3-9 
Alternative 1 and 2 Summarized Facility Planning Criteria 

Alternative 1 Alternative 2 

Facility Planning Criteria Facility Planning Criteria 

Facility Component Units Sizing Criteria Facility Component Units Sizing Criteria 

Secondary Treatment Facilities Secondary Treatment Facilities 

Influent Screening 
Mgal/d 1.80 

Influent Screening 
Mgal/d 1.80 

Hp 1.5 Hp 1.5 

Washer Compactor 
ft3/hr 50 

Washer Compactor 
ft3/hr 50 

Hp 4.5 Hp 4.5 

Aeration Pond T1 (1) Hp 60 (new 2x20+2x10Ex.) Aeration Pond T1, Basin 1 (1) Hp 50 (new 2x25) 

Aeration Pond S3 → T2 (1) Hp 15 (new 2x7.5) Aeration Pond T1, Basin 2 (1) Hp 20 (existing 2x10) 

Storage Facilities Storage Facilities 

NEW Remote Storage Pond (1) CY 187,700 
Remote Storage Pond (1) 

(Deepened 4 ft) 
CY 78,000 

Disposal Facilities Disposal Facilities 

Reclamation Area 2 Pipeline 
LF 2,650 

Reclamation Area 2 Pipeline 
LF 2,650 

in. Dia 8 in. Dia 8 

Reclamation Area 2 PS 
gpm 320 

Reclamation Area 2 PS 
gpm 320 

TDH 210 TDH 210 

N Tully Rd Crossing LF 100 N Tully Rd Crossing LF 100 

Pipeline ROW Acquisition Ac 1.22 Pipeline ROW Acquisition Ac 1.22 

NEW Reclamation Area 2 
Alfalfa Production Area 

Ac 38 
NEW Reclamation Area 2 
Alfalfa Production Area 

Ac 38 

(1) Pond areas and volumes are consistent with the 1990 District WWTP Operations Manual. 



Section 3 Evaluation of Expansion Plan and Alternatives 

May 2023 3-20 Lockeford Community Services District 
  Wastewater Facilities Master Plan 

3.2.4. DISINFECTED TERTIARY RECYCLED WATER PRODUCTION AND USE 

For alternatives that involve recycled water in Section 3.2.5, a side-stream of the secondary effluent, sized to each 

alternatives’ peak disposal capacity, would be sent through coagulation/flocculation, filtration, UV disinfection and 

Advanced Oxidation (if necessary) to meet the requirements of disinfected tertiary disinfected recycled water for 

uses onsite and allowable uses identified in Table 3-10. The planning criteria presented below are based on an 

initial equipment installation to provide at least 0.5 Mgal/d (350 gpm) of treatment.  

• Pre-treatment. Per the Title 22 requirements for disinfected tertiary recycled water, automated coagulant 
dosing would be provided upstream of the filters.  If the filter effluent exceeds 2 NTU, if the filter influent 
exceeds 5 NTU for more than 15 minutes, or if the filter influent exceeds 10 NTU, coagulant would be 
automatically dosed. In this case, it is anticipated that turbidity would be high enough that pre-treatment would 
be needed at all times.  

• Filtration. The filtration system would consist of membrane filters and backwashing equipment. The water 
would flow through the filter with pressure from new transfer pumps.  

• Disinfection. Effluent from the filters would be sent through either an open-channel or closed pipe UV reactor 
or a chlorine contactor to meet the requirements of disinfected tertiary recycled water, for allowable uses 
identified in Table 3-10. 

• Advanced Oxidation.  The advanced oxidation would involve injection of (non-UV inhibiting) hydrogen 
peroxide, ozone, hydroxyl radicals or other oxidants into the disinfection channel.  For planning purposes, 
injection of hydrogen peroxide has been assumed. 

 

In order to meet regulatory requirements as well as provide a level of treatment consistent with agricultural reuse, a 

combination of filtration and disinfection processes upgrades would be required at the WWTP to meet turbidity and 

total coliform bacteria reduction criteria. The requirements for the water reuse are stipulated in the CCR Title 22. 

There are four types of regulated non-potable recycled uses allowed. Note that end uses vary for each of these 

types of non-potable recycled uses. The number of allowable end uses increases with the increased level of 

treatment and water quality.  The levels of treatment and types of recycled waters considered in Title 22 are: 

1. Undisinfected secondary (UDS) recycled water: wastewater that has been oxidized but not disinfected 
(consistent with the existing level of treatment at the WWTP). 

2. Disinfected secondary-23 (DS23) recycled water: wastewater that has been oxidized and disinfected 
such that secondary effluent total coliform has a median concentration of 23 (most probable number) 
MPN/100 mL or less. 

3. Disinfected secondary-2.2 (DS2.2) recycled water: wastewater that has been oxidized and disinfected 
such that secondary effluent total coliform has a median concentration of ≤2.2 MPN/100 Ml. 

4. Disinfected tertiary recycled water: wastewater that has been oxidized, filtered and disinfected such 
that secondary effluent total coliform has a median concentration of ≤2.2 MPN/100 mL, average turbidity 
of 2 NTU or less (or 0.2 NTU for MF), and includes either a chlorine disinfection process that provides a 
CT value of at least 450 milligrams-minutes per liter (mg-min/L) always with a modal contact time of no 
less than 90 minutes or a disinfection process that is demonstrated to inactivate and/or remove 99.999 
percent of the plaque-forming units of F- specific bacteriophage MS2 or polio virus. 

The water quality parameters, criteria, and approved end uses of these types of recycled waters are summarized 

in Table 3-10.  



Section 3 Evaluation of Expansion Plan and Alternatives 

May 2023 3-21 Lockeford Community Services District 
  Wastewater Facilities Master Plan 

Table 3-10 
Recycled Water Types and Approved Uses 

Recycled Water Type Parameter Quality Criteria Approved Uses 

UDS 

(wastewater that has been 

oxidized but not disinfected) 

Not applicable 
• Not applicable 

• Irrigation of non-food-bearing trees  

• Seed crops not being consumed by 
humans 

• Food and pasture for animals not 
producing milk for human 
consumption 

• Flushing of sanitary sewers 

DS23 

(wastewater that has been 

oxidized and disinfected) 

Total Coliform 

• Median concentration must 
not exceed 23 Most Probable 
Number (MPN)/100 milliliters 
(mL) using the last 7 days 
analyses that were 
completed  

• Must not exceed 240 
MPN/100 mL in more than 
one sample in any 30-day 
period 

All end uses of UDS recycled water plus: 

• Irrigation of landscaping, including 
freeways, golf courses, and sod farms 

• Industrial or commercial cooling that 
does not create a mist 

• Industrial boilers 

• Nonstructural firefighting 

• Cleaning of streets and outdoor work 
areas 

DS2.2 

(wastewater that has been 

oxidized and disinfected) 

Total Coliform 

• Median concentration must 
not exceed 2.2 MPN/100 mL 
using the last 7 days 
analyses were completed  

• Must not exceed 23 
MPN/100 mL in more than 
one sample in any 30-day 
period 

• All end uses of UDS and DS23 plus: 

• Irrigation of food crops, orchards, and 
vineyards not contacted by the 
recycled water  

• Fish hatcheries  

Disinfected tertiary 

(wastewater that has been 

oxidized, filtered, and 

disinfecteda) 

Turbidity for Filtration 

Using Natural 

Undisturbed Soils or a 

Filter Bed 

• Must not exceed average 
turbidity of 2 nephelometric 
turbidity units (NTU) within a 
24-hour period  

• Must not exceed 5 NTU more 
than 5 percent of the time 
within a 24-hour period  

• Must not exceed 10 NTU at 
any time 

• All end uses of UDS, DS23, and 
DS2.2 plus: 

• Irrigation of food crops where recycled 
water contacts the edible portion of 
the crop,  

• Parks, and playgrounds, school 
yards, and residential landscaping,  

• Industrial or commercial cooling that 
does create a mist,  

• Flushing toilets, 

• Decorative fountains 

• Structural firefighting 

Turbidity for Filtration 

Using  

• MF 

• Ultrafiltration 

• Nanofiltration or  

• Reverse 
osmosis 

• Must not exceed 0.2 NTU 
more than 5 percent of the 
time within a 24-hour period  

• Must not exceed 0.5 NTU at 
any time 

• Total Coliform 

• Median concentration must 
not exceed  
2.2 MPN/100 mL using the 
last 7 days analyses were 
completed  

• Must not exceed 23 
MPN/100 mL in more than 
one sample in any 30-day 
period  

• Must not exceed 240 
MPN/100 mL at any time 